



www.prolamsa.com

**CERTIFICADO DE CALIDAD / MILL TEST REPORT**

<b>CLIENTE / SOLD TO</b>	<b>DESTINATARIO/SHIP TO</b>	<b>FACTURA/INVOICE</b> 215286
Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P.54900	Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	<b>FECHA/DATE</b> 07/25/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
4500103862	10126253-330	0009422801	0009514247	317666	CUAD 1.500 0.1495 CGBSDN 6.100	6100 mm	0.0843	0.3361	0.0183	0.0093	0.0116
4500103862	10126253-330	0009426561	0009514608	317666	CUAD 1.500 0.1495 CGBSDN 6.100	6100 mm	0.0889	0.3218	0.0184	0.0062	0.0070
4500105985	10128719-10	0009430757	0009514403	317666	CUAD 1.500 0.1495 CGBSDN 6.100	6100 mm	0.0800	0.3177	0.0191	0.0117	0.0093
4500105985	10128719-10	0009426561	0009514808	317666	CUAD 1.500 0.1495 CGBSDN 6.100	6100 mm	0.0889	0.3218	0.0184	0.0062	0.0070
4500106738	10129641-170	0009287086	0009490544	306198	CUAD 2.000 0.1880 CGBSDPR 6.096	6096 mm	0.1327	0.5582	0.0197	0.0085	0.0049
4500106738	10129641-170	0009287086	0009490542	306198	CUAD 2.000 0.1880 CGBSDPR 6.096	6096 mm	0.1327	0.5582	0.0197	0.0085	0.0049
4500106738	10129641-170	0009287086	0009490513	306198	CUAD 2.000 0.1880 CGBSDPR 6.096	6096 mm	0.1327	0.5582	0.0197	0.0085	0.0049
4500106738	10129641-170	0009287086	0009490498	306198	CUAD 2.000 0.1880 CGBSDPR 6.096	6096 mm	0.1327	0.5582	0.0197	0.0085	0.0049
4500106738	10129641-170	0009287086	0009490488	306198	CUAD 2.000 0.1880 CGBSDPR 6.096	6096 mm	0.1327	0.5582	0.0197	0.0085	0.0049
4500107295	10130223-280	0009428079	0009483128	311218	CUAD 3.000 0.1495 CGSDP STK 6.000	6000 mm	0.0800	0.3177	0.0191	0.0117	0.0093
4500107295	10130223-280	0009428079	0009483134	311218	CUAD 3.000 0.1495 CGSDP STK 6.000	6000 mm	0.0800	0.3177	0.0191	0.0117	0.0093
4500107295	10130223-300	0009214408	0009427313	311231	RECT 4.00X2.00 0.1196 CGSDP STK 6.000	6000 mm	0.1260	0.4670	0.0140	0.0090	
4500107295	10130223-300	0009214167	0009500320	311231	RECT 4.00X2.00 0.1196 CGSDP STK 6.000	6000 mm	0.1270	0.5330	0.0130	0.0100	
4500107295	10130223-300	0009214408	0009427309	311231	RECT 4.00X2.00 0.1196 CGSDP STK 6.000	6000 mm	0.1260	0.4670	0.0140	0.0090	

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
4500103862	10126253-330	0009422801	0009514247	28	60	50	28	A500 Grado B	241878	Made in Mexico	
4500103862	10126253-330	0009426561	0009514608	28	60	50	28	A500 Grado B	443186	Made in Mexico	
4500105985	10128719-10	0009430757	0009514403	28	60	50	28	A500 Grado B	146825	Made in Mexico	
4500105985	10128719-10	0009426561	0009514808	28	60	50	28	A500 Grado B	443186	Made in Mexico	
4500106738	10129641-170	0009287086	0009490544	79	64	54	29	A500 Grado B	145487	Made in Mexico	
4500106738	10129641-170	0009287086	0009490542	79	64	54	29	A500 Grado B	145487	Made in Mexico	
4500106738	10129641-170	0009287086	0009490513	79	64	54	29	A500 Grado B	145487	Made in Mexico	
4500106738	10129641-170	0009287086	0009490498	79	64	54	29	A500 Grado B	145487	Made in Mexico	
4500106738	10129641-170	0009287086	0009490488	79	64	54	29	A500 Grado B	145487	Made in Mexico	
4500107295	10130223-280	0009428079	0009483128	75	63	54	28	A500 Grado B	146825	Made in Mexico	
4500107295	10130223-280	0009428079	0009483134	75	63	54	28	A500 Grado B	146825	Made in Mexico	
4500107295	10130223-300	0009214408	0009427313	79	64	54	29	A500 Grado B	K69984PT	Made in Mexico	
4500107295	10130223-300	0009214167	0009500320	77	63	54	28	A500 Grado B	K69982PT	Made in Mexico	
4500107295	10130223-300	0009214408	0009427309	79	64	54	29	A500 Grado B	K69984PT	Made in Mexico	



www.prolamsa.com

**CERTIFICADO DE CALIDAD / MILL TEST REPORT**

<b>CLIENTE / SOLD TO</b>	<b>DESTINATARIO/SHIP TO</b>	<b>FACTURA/INVOICE</b>
Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P.54900	Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	215286
		<b>FECHA/DATE</b> 07/25/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
4500107295	10130223-310	0009044790	0009493348	300344	RECT 4.00X2.00 0.1880 CGBSDPR STK 6.096	6096 mm	0.1210	0.5217	0.0188	0.0149	0.0105
4500107295	10130223-310	0009044790	0009493362	300344	RECT 4.00X2.00 0.1880 CGBSDPR STK 6.096	6096 mm	0.1210	0.5217	0.0188	0.0149	0.0105
4500107295	10130223-330	0009234814	0009503586	311234	RECT 4.00X3.00 0.1196 CGBSDP STK 6.000	6000 mm	0.0948	0.3458	0.0171	0.0196	0.0099
4500107295	10130223-330	0009234814	0009503588	311234	RECT 4.00X3.00 0.1196 CGBSDP STK 6.000	6000 mm	0.0948	0.3458	0.0171	0.0196	0.0099
4500107295	10130223-330	0009234814	0009503639	311234	RECT 4.00X3.00 0.1196 CGBSDP STK 6.000	6000 mm	0.0948	0.3458	0.0171	0.0196	0.0099
4500107295	10130223-330	0009234814	0009503581	311234	RECT 4.00X3.00 0.1196 CGBSDP STK 6.000	6000 mm	0.0948	0.3458	0.0171	0.0196	0.0099
4500107295	10130223-330	0009234814	0009503584	311234	RECT 4.00X3.00 0.1196 CGBSDP STK 6.000	6000 mm	0.0948	0.3458	0.0171	0.0196	0.0099
4500107295	10130223-330	0009076851	0009503641	311234	RECT 4.00X3.00 0.1196 CGBSDP STK 6.000	6000 mm	0.0886	0.3332	0.0105	0.0113	0.0107
4500107295	10130223-170	0009103402	0009453326	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.1757	0.8346	0.0152	0.0034	0.1198
4500107295	10130223-170	0009103402	0009453310	306202	CUAD# 2.000### 0.2500 CGBSDPR STK# 6.096	6096 mm	0.1757	0.8346	0.0152	0.0034	0.1198
4500107295	10130223-230	0009327016	0009393530	300343	RECT 3.00X2.00 0.1880 CGBSDPR STK 6.096	6096 mm	0.1278	0.5482	0.0142	0.0203	0.0057
4500107295	10130223-80	0008948700	0009435293	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0883	0.5705	0.0172	0.0132	0.0087
4500107295	10130223-80	0009123453	0009435297	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0803	0.5863	0.0118	0.0180	0.0102
4500107295	10130223-80	0009123453	0009435298	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0803	0.5863	0.0118	0.0180	0.0102

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL PROPERTIES			ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE	
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)				ELONGACION/ ELONGATION(%)
4500107295	10130223-310	0009044790	0009493348	80	68	58	25	A500 Grado B	142721	Made in Mexico
4500107295	10130223-310	0009044790	0009493362	80	68	58	25	A500 Grado B	142721	Made in Mexico
4500107295	10130223-330	0009234814	0009503586	79	64	54	29	A500 Grado B	433454	Made in Mexico
4500107295	10130223-330	0009234814	0009503588	79	64	54	29	A500 Grado B	433454	Made in Mexico
4500107295	10130223-330	0009234814	0009503639	79	64	54	29	A500 Grado B	433454	Made in Mexico
4500107295	10130223-330	0009234814	0009503581	79	64	54	29	A500 Grado B	433454	Made in Mexico
4500107295	10130223-330	0009234814	0009503584	79	64	54	29	A500 Grado B	433454	Made in Mexico
4500107295	10130223-330	0009076851	0009503641	79	64	54	29	A500 Grado B	440992	Made in Mexico
4500107295	10130223-170	0009103402	0009453326	85	75	65	25	A500 Grado B	243652	Made in Mexico
4500107295	10130223-170	0009103402	0009453310	85	75	65	25	A500 Grado B	243652	Made in Mexico
4500107295	10130223-230	0009327016	0009393530	77	62	52	29	A500 Grado B	442584	Made in Mexico
4500107295	10130223-80	0008948700	0009435293	50	45	33	24		242369	Made in Mexico
4500107295	10130223-80	0009123453	0009435297	50	45	33	24		243154	Made in Mexico
4500107295	10130223-80	0009123453	0009435298	50	45	33	24		243154	Made in Mexico